



TRI/ Austin, Inc.
A Texas Research International Company

To: Thomas Palmer FAX
205-957-0021

Date: July 30, 2003

From: Rock Rushing
Re: SprayWall Test Results

Thomas,

TRI recently performed creep testing on the SprayWall product. The testing involved performance of a conventional creep test and curve fitting the data to predict the creep modulus at 50 years. The results of the tests indicated that the SprayWall material would retain 70% of the initial creep modulus at the end of the 50 year interval.

Please contact me if you need additional information.

Best Regards,

Rock Rushing
TRI-Austin
9063 Bee Caves Rd
Austin, TX 78733
(512)-263-2101
FAX: (512)-263-3530